
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 
• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 
• English 
• Alternative Language (Spanish) 

4. Application materials *  
5. Draft permit * 
6. Technical summary or fact sheet * 

* NOTE: This application was declared Administratively Complete before June 1, 2024. The 
application materials, draft permit, and technical summary or fact sheet are available 
for review at the Public Viewing Location provided in the NAPD. 
[...]
Total Kjeldahl 
Nitrogen 
(TKN) 

For determination of 
Organic plus Ammonium 
Nitrogen.  Procedures that 
use Mercury (Hg) are not 
acceptable.  

20 mg/kg (dry weight 
basis) 

Total Nitrogen  

=  TKN + nitrate-nitrogen 
(same as, organic-nitrogen 
+ ammonium-nitrogen + 
nitrate-nitrogen)  

 mg/kg (dry weight 
basis) 

Plant-
available: 
Phosphorus 

Mehlich III with 
inductively coupled plasma 1 (P) mg/kg (dry weight 

basis) 

Plant-
available: 

May be determined in the 
same Mehlich III extract 

5 
 

mg/kg (dry weight 
basis) 



Harvest Hills Treatment, Ltd. Permit No. WQ0014037001 
 

 
Page 34 

 
 The permittee shall provide a copy of this plan to the analytical laboratory prior to sample 

analysis. The permittee shall submit the results of the annual soil sample analyses with 
copies of the laboratory reports and a map depicting the areas that have received wastewater 
within the permanent land application fields to the TCEQ Regional Office (MC Region 13) 
and the Enforcement Division (MC 224) no later than end of September following the 
sampling date of each year. If wastewater is not applied in a particular year, the permittee 
shall notify the same TCEQ offices and indicate that wastewater and/or sludge has not been 
applied on the approved land disposal sites during that year. 

 
9. For any area where treated effluent is stored or where there exist hose bibs or faucets, the 

permit-tee shall erect adequate signs stating that the irrigation water is from a non-potable 
water supply.  Signs shall consist of a red slash superimposed over the international symbol 
for drinking water accompanied by the message “DO NOT DRINK THE WATER” in both 
English and Spanish.  All piping transporting the effluent shall be clearly marked with these 
same signs. 

 
10. Spray fixtures for the irrigation system shall be of such design that they cannot be operated 

by unauthorized personnel.   
 
11. Irrigation with effluent shall be accomplished only when the area specified is not in use. 
 
12. Permanent transmission lines shall be installed from the holding pond to each tract of land 

to be irrigated utilizing effluent from that pond. 
 
13. For the existing storage lagoon: Facilities for the retention of treated or untreated 

wastewater shall be adequately lined to control seepage. The following methods of pond 
lining are acceptable: 

a. In-situ clay soils or placed and compacted clay soils meeting the following 
requirements: 

1. More than 30% passing a No. 200 mesh sieve 
2. Liquid limit greater than 30% 
3. Plasticity index greater than 15 
4. A minimum thickness of 2 feet 
5. Permeability equal to or less than 1x10-7 cm/sec  
6. Soil compaction will be 95% standard proctor at optimum 

moisture content  
b. Membrane lining with a minimum thickness of 30 mils, and an underdrain 

leak detection system. 
 The permittee shall maintain certification by a Texas Licensed Professional Engineer that 

the completed pond lining meets the appropriate criteria above. Upon request, the 
certification shall be sent to the TCEQ Regional Office (MC Region 13), the Water Quality 
Assessment Team (MC-150), and Water Quality Compliance Monitoring Team (MC-224) of 
the Enforcement Division.   

 
14. The existing storage pond shall be maintained and operated in a manner that prevents 

Potassium 
 

with inductively coupled 
plasma 

 

Amendment 
addition, e.g., 
gypsum 

  
Report in short 
tons/acre in the 
year effected 



Harvest Hills Treatment, Ltd. Permit No. WQ0014037001 
 

 
Page 35 

unauthorized discharge to water in the state and contamination of groundwater. 
 
15. Facilities for the retention of treated or untreated wastewater shall be adequately managed 

and lined to control seepage. At least once per month, the Permittee shall inspect the sides 
and bottom (if visible) of all wastewater ponds for signs of damage and leakage, and any 
pond leak detection systems that are in service. Leaking ponds shall be removed from 
service, or operated in a manner to prevent discharge, until repairs are made or replacement 
ponds are constructed. 

 
16. Any new or modified wastewater pond shall be adequately lined to control seepage in 

accordance with 30 TAC §217.203.  New or modified wastewater ponds shall not be put into 
service until the permittee demonstrates that the pond liners meet the requirements of 30 
TAC §217.203.  The permittee shall demonstrate that the number, location, and test results 
of samples collected for geotechnical testing are in accordance with 30 TAC §217.203(d) and 
(e), and that the liner has a minimum thickness required by 30 TAC 217.203. If a synthetic 
liner is to be used, the liner thickness shall be a minimum of 40 mils and be constructed with 
an underground leak detection system with appropriate sampling points.  

 
 The permittee shall submit the liner certification for a newly-constructed or modified 

wastewater pond to the Water Quality Assessment Team (MC-150), the TCEQ Regional 
Office (MC-Region 13), and the TCEQ Compliance Monitoring Section (MC-224) within 30 
days of completion and prior to use.  The certification shall be signed and sealed by a Texas-
licensed professional engineer and include a description of how the liner meets the 
requirements of 30 TAC §217.203. 

 
17. Pond liner certifications and all liner construction and repair documentation shall be 

maintained by the Permittee for the life of the facility and be made available for TCEQ 
personnel for inspection and review. 

 
18. The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d). In 

addition, by ownership of the required buffer zone area, the permittee shall comply with the 
requirements of 30 TAC § 309.13(e). 

 
19. The permittee shall construct berms around the entire perimeter of each of the irrigation 

areas and the storage pond as depicted on the attached map. (See Attachment A). 
 
20. With the summary submittal letter received by the TCEQ on August 14, 2003, and approved 

on August 25, 2003 (TCEQ Log No. 0803/121), the permittee has met the requirements in 
30 TAC Chapter 217.6(c), Design Criteria for Domestic Wastewater Systems. 

 
21. The permittee shall use cultural practices to promote and maintain the health and 

propagation of the Bermuda grass crops and avoid plant lodging.  The permittee shall 
harvest the crops (cut and remove it from the field) at least one time during the year.  
Harvesting and mowing dates shall be recorded in a log book kept on site to be made 
available to TCEQ personnel upon request. 

 
22. The physical condition of the spray irrigation fields will be monitored on a weekly basis 

when the fields are being utilized for the purpose of wastewater irrigation.  Any areas with 
problems such as surface runoff, surficial erosion, stressed or damaged vegetation will be 
recorded in the field log kept onsite and corrective measures will be initiated within 24 hours 
of discovery. 



Harvest Hills Treatment, Ltd. Permit No. WQ0014037001 
 

 
Page 36 

 
23. The permittee shall comply with buffer zone requirements of 30 TAC §309.13(c). A 

wastewater treatment plant unit, defined by 30 TAC Section §309.11(9), must be located a 
minimum horizontal distance of 250 ft from a private well and a minimum horizontal 
distance of 500 ft from a public water well site, spring, or other similar sources of public 
drinking water, as provided by §290.41(c)(1)(C) of this title. 

 



Attachment A 
Harvest Hills Treatment, Ltd. 
Permit No. WQ0014037001 

 

 

 
 
 

 



 

 

TECHNICAL SUMMARY AND  
EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 

 
 
DESCRIPTION OF APPLICATION 
 
Applicant:  Harvest Hills Treatment, Ltd. 

TCEQ Permit No. WQ0014037001 
 
Regulated Activity: Domestic Wastewater Permit 
 
Type of Application: Renewal 
 
Request: Renewal with no changes 
 
Authority: Texas Water Code (TWC) § 26.027; 30 Texas Administrative 

Code (TAC) Chapters 305, 309, 312, 319, and 30; and 
Commission policies. 

 
EXECUTIVE DIRECTOR RECOMMENDATION 
 
The Executive Director has made a preliminary decision that this permit, if issued, meets all 
statutory and regulatory requirements. The draft permit includes an expiration date of ten 
years from the date of issuance, according to 30 TAC Section 305.127(1)(C)(ii)(III), 
Conditions to be Determined for Individual Permits.  
 
REASON FOR PROJECT PROPOSED 
 
Harvest Hills Treatment, Ltd. has applied to the Texas Commission on Environmental Quality 
(TCEQ) for a renewal of Permit No. WQ0014037001 to authorize the disposal of treated 
domestic wastewater at a daily average flow not to exceed 0.09 million gallons per day (MGD) 
via surface irrigation of 35 acres of non-public access land. The facility includes a storage pond 
with a total surface area of 3.5 acres and total capacity of 26 acre-feet for storage of treated 
effluent prior to irrigation. The existing wastewater treatment facility serves the Harvest Hills 
Subdivision.  
   
PROJECT DESCRIPTION AND LOCATION 
 
The Harvest Hills Subdivision Wastewater Treatment Facility consists of an activated sludge 
process plant using the extended aeration mode. Treatment units include a bar screen, flow 
equalization basin, aeration basin, final clarifier, sludge holding tank, and a chlorine contact 
chamber. The facility is in operation. 
 
Sludge generated from the treatment facility is hauled by a registered transporter to Lokhart 
Wastewater Treatment Facility 2, Permit No. WQ0010210002 to be digested, dewatered, and 
then disposed of with the bulk of the sludge from the plant accepting the sludge. The draft 
permit also authorizes the disposal of sludge at a TCEQ-authorized land application site, co-
disposal landfill, wastewater treatment facility, or facility that further processes sludge.                    
 
The wastewater treatment facility and disposal site are located at 3910 Harvest Canyon, in the 
City of Santa Clara, Guadalupe County, Texas 78124.  



Harvest Hills Treatment, Ltd. 
Permit No. WQ0014037001 
Statement of Basis/Technical Summary and Executive Director's Preliminary Decision 
 

 
Page 2 

 
The wastewater treatment facility and disposal site are located in the drainage basin of in the 
drainage basin of Santa Clara Creek  in Segment No. 1902 of the San Antonio River Basin. No 
discharge of pollutants into water in the state is authorized by this permit. 
 
SUMMARY OF EFFLUENT DATA 
 
The following is a summary of the applicant’s effluent monitoring data for the period March 
2023 through March 2025. The average of Daily Average value is computed by averaging of all 
30-day average values for the reporting period for each parameter: flow and five-day 
biochemical oxygen demand (BOD5).  
 

Parameter Average of Daily Average 
Flow, MGD 0.06 
BOD5, mg/l 6.9 

 
DRAFT PERMIT CONDITIONS 
 
The draft permit authorizes the disposal of treated domestic wastewater effluent at a daily 
average flow not to exceed 0.09 MGD via surface irrigation of 35 acres of non-public access land. 
The facility includes a storage pond with a total surface area of 3.5 acres and total capacity of 26 
acre-feet for storage of treated effluent prior to irrigation. Application rates to the irrigated land 
shall not exceed 2.88 acre-feet per year per acre irrigated. The permittee will maintain coastal 
Bermuda grass on the disposal site. 
 
The effluent limitation in the draft permit, based on a single grab, is 65 mg/l biochemical oxygen 
demand (BOD5). The effluent shall contain a total chlorine residual of at least 1.0 mg/l after a 
detention time of at least 20 minutes based on peak flow. 
 
The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d).  In 
addition, by ownership of the required buffer zone area, the permittee shall comply with the 
requirements of 30 TAC § 309.13(e).  
 
The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 
312, Sludge Use, Disposal, and Transportation. Sludge generated from the treatment facility is 
hauled by a registered transporter to Lokhart Wastewater Treatment Facility 2, Permit No. 
WQ0010210002 to be digested, dewatered, and then disposed of with the bulk of the sludge 
from the plant accepting the sludge. The draft permit also authorizes the disposal of sludge at a 
TCEQ-authorized land application site, co-disposal landfill, wastewater treatment facility, or 
facility that further processes sludge.                    
 
SUMMARY OF CHANGES FROM APPLICATION 
 
None. 
 
SUMMARY OF CHANGES FROM EXISTING PERMIT 
 
Effluent limitations and monitoring requirements in the draft permit remain the same as the 
existing permit effluent limitations and monitoring requirements. The Sludge Provisions, 



Harvest Hills Treatment, Ltd. 
Permit No. WQ0014037001 
Statement of Basis/Technical Summary and Executive Director's Preliminary Decision 
 

 
Page 3 

Special Provisions, and Standard Provisions have been revised in the draft permit.  
 
SECTION IV. REQUIREMENTS APPLYING TO SLUDGE TRANSPORTED TO ANOTHER 
FACILITY FOR FURTHER PROCESSING has been added to the Sludge Provisions of the draft 
permit to allow the transporting of sludge to another facility. 
 
Special Provision No. 2 in the existing permit has been updated to reflect the requirements of 30 
TAC § 30.342, which does not allow renewal of a Class D operator’s license for mechanical 
treatment plants. 
 
Special Provision (S.P.) Nos. 4, 9, and 13 in the existing permit have been revised in the draft 
permit based on Agronomy and Geology compliance review.    
 
S.P. Nos. 14, 15, 16, 17, 21, 22, and 23 have been added to the draft permit based on Agronomy 
and Geology compliance review. 
 
The draft permit includes all updates based on the 30 TAC 312 rule change effective April 23, 
2020. 
 
BASIS FOR DRAFT PERMIT 
 
The following items were considered in developing the draft permit: 
 
1. Application received on October 22, 2024, and additional information received on April 21, 

2025. 
 
2. Existing TCEQ permit: Permit No. WQ0014037001 issued on October 8, 2015.  
 
3. Interoffice Memorandum from the Water Quality Assessment Team, Water Quality 

Assessment & Standards Section, Water Quality Division. 
 
PROCEDURES FOR FINAL DECISION 
 
When an application is declared administratively complete, the Chief Clerk sends a letter to the 
applicant advising the applicant to publish the Notice of Receipt of Application and Intent to 
Obtain Permit in the newspaper.  In addition, the Chief Clerk instructs the applicant to place a 
copy of the application in a public place for review and copying in the county where the facility is 
or will be located. This application will be in a public place throughout the comment period. The 
Chief Clerk also mails this notice to any interested persons and, if required, to landowners 
identified in the permit application. This notice informs the public about the application and 
provides that an interested person may file comments on the application or request a contested 
case hearing or a public meeting.   
 
Once a draft permit is completed, it is sent, along with the Executive Director’s preliminary 
decision, as contained in the technical summary or fact sheet, to the Chief Clerk. At that time, 
the Notice of Application and Preliminary Decision will be mailed to the same people and 
published in the same newspaper as the prior notice.  This notice sets a deadline for making 
public comments. The applicant must place a copy of the Executive Director’s preliminary 
decision and draft permit in the public place with the application.  



Harvest Hills Treatment, Ltd. 
Permit No. WQ0014037001 
Statement of Basis/Technical Summary and Executive Director's Preliminary Decision 
 

 
Page 4 

  
Any interested person may request a public meeting on the application until the deadline for 
filing public comments. A public meeting is intended for the taking of public comment and is not 